LARGE FRAME,
SNOWTHROWERS

with Power Boost

Sno-Away 870
Sno-Away 1080

560S
870S
10805




Product Identification:

‘When ordering parts. keep your products setlal number and manufachurer's number i mind. Variations may eccur in a part between
early & later model products, causing the product serial number to ba listed in the parts description whenever these varialions occur,

Record your 1.0, numbers hers for quick, future refersnce.

Froduct Mfg. No. SiN Mower Mig. No. 5M
Attention:

Standard torques appaar In a chart at the end of the manual, while important individual torques are given on specific parts drawings.
CRITICAL and MAJOR notations polnt aut important facts or instructions which relale 1o personal safety and proper maching
aperation Any CRITICAL notation ﬁ which may appear [n this book, pinpoints characteristics which, If not properly {oflowed,

cadn create a safely hazard, Any MAJOR notation [ﬂ which may appear in this ook, marks characteristice which, if not propery

followed, may result in operating failure, shortened produdt life, or greatly reduced quallty of the unit. For your convenience, assembly
notes are ncleded in paris drawings to assist in repeir and assembly of unit.

SIMPLICITY BRAND PRODUCTS
QILS - SPECIFICALLY ELENDED OF HIGH GUALITY BASE TOUCH-UP PAINT kesps equipment in showroom condition
OILS & ADDITIVES. . | Spray Cans | Quarts | Daubers-12 Per Cin.
gr?::::l\:t%urm Gear Oil: Required for protection of brass gears For Froducts Built After 8/1/89.

+ Cold Weather Worm Gear Oll for snowthrowers with wom ‘;gegp %;annge‘ 1685612 ;Eggﬁ %Mi:;esw_ i
gear dilva. B Oz. Bottle, Part #3704536, Case of 128 Gz Z. 1685611 e - e
Bottles, Part #1665406., Case 12 Cans 1555614 1/2 Oz. Botlles

Mufti-Purpose HydraullefTransmission Ol for uss in most "Gloss Black™ 1685841 | N/A
tydrawlic applications, and hydrostatis transmisslons. Specific 13 Oz Can 1885838

Simglicity applications: All hydrostatic transmissions, all bevel gear | 28 12 Gans 1685840

cases, Case of 12 Quarts, Part #1685516, 2-1/2 Gallon Con- “¥hita" 16B5032 | Sea Above
tainer, Part #16855349, 13 Oz Can 103043

SAE 5W-30 SF/CD Cold Weather Englna Oll for use in all four Case 12 Cans 1635178

;Tf;i:”g::ﬁ E"Q];;S 84307 temp. and under. Cage af 12 Consull decal on equipment for proper color.

SAE 15W-30 SF/CD Engine Ol for gas and diessl engines, warm
weather, see engine manufacturer recommeandations. Case of 12
quarns, Part #1685554,

SAE 30W SGfCC Detergent Engine Cll for use in four cycle lawn
and garden engines at eperating tamp. of 32 and abave. Also
recommended for use In hydrostalic transmissions whera 30W afl

" iz specified. Case of 12 quarts, Part #1685655.

DEGREASER, DEGRIMER, PARTS CLEANER removes grease,
oll, dirt and grime without harming paint or decals.

1 Quart wTrigger Spray 1685619
1 Gallon Bottle 16A5621
Extension Sprayer for

Gallon Botlle 1683623

AVAILABLE ACCESSORIES:

DESIGHNER SEAT COVERS are double stitched, easy cang HCUR METER EIT, Part #1685510.

vinyl. Keeps new seats new, makes worn seats lock new. GREASE GUN KIT has 12" flexible hose to get into tight
Small Seat Cover w/Pocket, Part #1685540. Fils all Rear spots with ease. Kit contains: gun and 1-8 Oz, tube of
Engine Riders, FC, RT Series Tractors, grease. Part #1685510. For replacement fube, order
Large Seat Cover w/Pockat, Part $1685541. Fits all 12,5 Parl #103077.
& 16 LT and GT Serles Tractors. CHROME "Mcon" Hukcaps
Seat Cover, Part #16B5577. Fits all 18 & 20 GTH Tractors. . 4" Aim 163114

PNEUMATIC TIRE SEAL seals all leaks including bead [saks & Him 156210

and punctures up to 3116 inch diameters. Prevents flats for 8 ft”“ 156211

trezd life of tire, Available in following amounts. 10° Rim 1667782

Caseof 1211 Oz. Tubes 1685547 12" Rim 154505

{ase of 24 -11 Oz. Tubes 1685525
& Gallen Pail 1685527

Extend Equlpment Life - Use Only Genuine Simplicity Parts & Accessories
Avallable at Your Local Simplicity Dealer



Table of Contents

HANDLE & CONTROL GROUP {Mfg. Nos. 1651774, 1611775, 1691776, 169177 ccnvinniinnninnina B
HANDLE & CONTROL GROUP {Mfg. Hos. 1691858, 1651899, 1691947, 1657948} ..ccemminnsennnnnns 10
THRACTION DRIVE GROUIP orviirrrrerreerearomeses s emssssmess somas seme s o seme s smms s smmms s smeme s s smemt s 2 swmme s smvmmmmens s smmsees | 24
AUGER HOUSING & CHUTE GROUP ... e et nsss st arsn s naasasn s naaaeens 10
HEADLHGHT KIT {Mfg. Ho. 1685453, 1691827} . imuiuimummiummimsisimanmemusirmstsasssissssssnss renssss sss s smene s s s smmm bl
DRIFT CUTTER KIT (Mfg. NO. 1885180} wiciisunissinimninimniscnsss s sssts s snsnessasnnssrensnsnsress snsren 20
THE "PROTECTOR"® SNOW CAB {Mfg. No. 1880B81) ..o em e e 28
12 VOLT STARTER {Mfg. No. 1891724 ... et e s e s e e 2
TORQUE SPECIFICATION CHART ..o e s e e NS HT 8 BaCK Cover

Included in this parts book are the followlng Manufacturer's Numbers:

SHNOWTHROWERS ACCESS0RIES

SHO-AWAY 1080 SNOWTHROWER HEADLIGHT KIT
MFG. NO, 1691899 MFG. HOS. 1685459, 1691827
(Export) MFG. NO, 16371948
THE "PROTECTOR™ SNOW CAB
SNO-AWAY 870 SNOWTHRCWER MFG, NO. 1690631
MFG. NO. 1691898
(Export) MFG. NO. 1691847 DRIFT CUTTERS
MFG. NC. 16851385
MODEL 10805 SNOWTHROWER
MFG. HO. 1691776 12VOLT STARTER
{Export) MFG. HD. 169172 MFz. HOS. 1681724, 1685459
MFG. NO, 1691839
{Export) MFG. NO. 1691948 *5 HP ELECTRIC STARTER
(Tecumseh Engins)
MODEL 8708 SNOWTHROWER MFG. NO. 1690384
MFG. NO. 1891775
MFG. NO. 18913893 *2 & 10 HP ELECTRIC STARTER
(Expart) MFG. NG, 1691947 {Tecumaseh Engins)
MFG, NO. 1690385
MODEL 5805 SNOWTHROWER
MEG. NO. 1651774

*Order wholagoods number and ses your local Tecumseh dealar for parts and service.

TP-11&8-02



sfmplinily Engins & Frame Group

_ Usa "07 ta "3" washers batween items  A-"+1982
Inzide surface of Rel. Mo, 51 19 & 20 as needed tn assura a conlerad
& gxtarior surface of Ref. No. 50 55 belt {Fel. Mo. 26] and no interference
must have light coating of oil §3 betwsen pulleys (Rof. Mos, 9 & 18
Wigk must ba

over contecting surfaces.
38
49 ™
gaturalad with 52

lubricating oil. 1 | @ 1 el .- E&’ L—7

Long hub of ldler pulley (Ref.
Mo. 9] shauld be towards
1 tdler arm {Raf, Mo, 11).

Pasltinn bolt guides {Ref. No. 40)
116" - 1/8" from belt when auger |
ciutch is engaged. |

Position idler pulley
(Rof. Mo, 18) at cutside
edpe of slol.
| Hook top end of spring Hook top end of spring
! inta lop hole of idler am (Ref. Mo. 48) over clutch
41 { (Aaf. Mo, 11] & other end rod assy. {Ref. No. 20
1
!

h , bBetween depresslons
into top hole of pivot a
QQ\~ b - o & other end inlo slot

asay. (Ref, No. 25, Tractlon
an frameg,

24 :
40 I iy Dlva Group)
Jg A@'ﬁi\?\w

S HP anglnes.

Usa Lhase holas far

43 24 g & 10 HP engines.
42ﬁ

Right side only. 34 -

NOTE: Usa standard hardwara
torque sped. chart unless
otherwisa noled.

TR-1155-02



Al Modeals

Engine & Frame Group

Simplicity

Raf, Part
Ha. No. Giy. Deascription
1 177163 1 SWITCH, Key [Inc. Rel. Mo, 2, 3, 4 & 5)
2 122203 1 KEYS
3 122234 i MNUT, Hex, 5/B-32
4 918308 1 LOCKWASHER, Int. 5/8
5 1 SWITCH {See Ref No. 1)
g 1867700 1 WIRE, Graund
7 1918451 ) PN, Cotter, 178 x 3/4
B8 16550954 1 P
g 1668477 1 PULLEY, Idler
0 1921968 1 CAPSCREW, Hex Hd., 2/8-15 x 1-3/8
11 1703046 1 ARM, Idler, Traction
i2 1672732 1 BELT, Tracticn
12 1672735 1 SPRING, Idler
14 1927567 4 NUT, Hex, Whizlock, 5H16-18
15 1702425 1 5PRING, Gompreszion (all models except 1681774)
16 1701783 1 PULLEY, Traclion
17 1701818 1 WASHER, Thrust
18 1708030 1 PULLEY ASSY.
19 157081 1 SPACER
20 1612200 i CLUTCH ROD & BRAKE ASSY,
21 1928018 G NUT, Speed, 1/4-20
22 1827424 2 SCREW, Tapiite, 1/4-20 x 58
23 1923362 2 NUT, Hex, Canterlock, 5/16-18
24 1919326 7 WASHER, 11/32 x 3/4
25 17020969 2 SELT GUIDE
26 1701257 1 BELT, Auger Drive
2¥ 1867516 1 GUARD, Belt
28 1918249 2 SCREW, Truss Hd,, 5/16-18 x 3/4
25 1612457 1 FRAME, Main {1691774 Cnly)
1612458 1 FRAME, Main {all models except 1681774)

See pages 4 & & for Ref. Nos, 30-55

MOTE: Use Simplicity SAE-SW-20 Cold Weather Engine Qil, Part #168551a (12 qls fcase).

TP-1153-02



Eim Iiﬂ i Engine & Frame Group
/

. Use “0" to "3" washers between jtems At198e
Inside surtaca of Ref. No. 31 19 & 20 as neoded In assurs a cantered
& axtarior s_urfac:e Dfl Ref. Nr‘." 0 55 belt {Ref. Mo, 26} and no interference
must have light coating of ail 57 batwsen pulleys (Ref. Nos. 8 & 18},
over contacting surlaces. 50 54 ) 28
Wick must ba . .. .._..!hl ﬂ,'u\ X
zalurated wilh 52 _ E:‘w el ) o 1 o
lubricating oil. i

Long hub of [dier pulley (Ref.
Ny 9) should be towards

1 idler arm {Ref, No. 113
b
- -
1
|
[
I
I
Position belt guidas (Raf. MNo. 40) I Position idlar pullay
1716 = 1/8" from belt when auger | [Aef. Mo, 18) at outside
clttch s engaged. | edge of slot. .
| Hook lop end of spring Heok top and of spring
| inta tap hola of ldler arm (Ref. No. 48] over clutch
1 I {Ref. No. 11} & olher and rod sy, (Ref. No. 20)
| Q% into top fiole of pivot arm :El“:an d?jplreaslons
24 . assy, {Ref. No. 25, Traction othar énd Inte slat
| "“-; Drive Group) on frame.
40
J ,.&3\
P2 e
=¥ 31

a0 e
: g vl 40 Use thesa heoles for 35
31 : 5 HF engines.

LIs& thasa holas lor
43 24 B & 10 HP engines...

LY

Fight side only. 24 -

MOTE; Usa standard handwara
torque spec. chart unless
atherwlse noted,

TP-1158-02



Al Models

Enging & Frame Group

Simplicity

Aet, Part
MNe. Ha. Oty. Dascription

a0 18931277 4 MUT, Hex, 5/16-18

a1 1817356 5] LOCYHWASHER, 5H 6

a2 1930591 4 CAPSCREW, Whizlock, SHE-18x 3/4

a3 18930685 a2 CAPSCREW, Whizlock, 5/16-18 = 1-1/4

34 1666374 1 COVER, Bottam

35 1927428 4 SCREW, Taptite, 1/4-20 x 3/8

a6 1666001 2 BUSHING, Axle

a7 935255 2 WUT, Speed, Sf6-18

3a 1928731 2 LOCKNUT, Jam, 3/8-16

ag 191515 2 CAPSCREW, Hex. Hd,, 5/16-24 x 3/4

40 1702970 2 BELT SUIDE

41 1672129 1 KEY, Parallel, 2M16 x 1316 x 7/8

42 1922127 4q CAPSCHEW, Hex Hd,, 5A16-18x 2

43 * Sag Nota 1 ENGINE, Tecumseah, 5 H.P,

Eelow 1 ENGIME, Tecumsef, 8 H.P. (with manual start & light
il
1 ENGINE, Tecumseh, 10 H.P. {with manuzl start &
iight eoil
1 ENGINE, Teeurnseh, 10 H.P. fwith 7 amp charge

circuir

44 9204258 2 LOCKWASHER, Ext. Tooth, 516

45 1669188 1 SUFPORT, Tie Bar

46 1664847 4 SCREW, Taptile, 5116-18 x 3/8 (loft side only

&7 1821871 1 CAPSCREW, Hex Hd., 2/8-16 x 1-3/4

48 17015485 1 SPRING, Extension

49 1924840 3 WASHER, Flat, 13/32

&0 1701776 1 PULLEY, Half, Drive

a1 1702017 1 FPULLEY, Half

52 1585366 1 WICK, Qi

53 1960345 1 CAPSCREW, Mex Hd, 3/8-24 x 2

54 1922755 1 WASHER, 13/32 x 1

55 1916965 1 LOCKWASHER, Spring, 3/8

56 17023979 1 SPRING, Compression (1691775, 1691779,1651899,
1681948)

17018459 1 SPRING, Comprassion (1691774, 1601775,1691808)

See pages 2 & 3 for Aef. Mos. 1-29

MOTE: Use Simplicity SAE-5W-30 Caold Weather Englne Oil, Part #1685518 (12 qts./case).

*See your local Tecmuseh distributar for engine parts and service,

TP-11558-02



sfmplicﬂy Handfe & Conirol Group

1
$2, 0
3
Apply adhesive to IJ#@%-. - j\

SECUIe qnps. - ]
grip = -@Aj
1 ;

Shidt rod assy. (Hef.
10 Mo, 5} must pivot freely
on pivet Block (Retl. Mo T)

Oty. 2 used on righl-
nand braghket, qty. 1

uzad on lower hole of
left-hand bracket, Lisa
high strangth [lquld
thread locking compound.
Tarque to 19-29 #, [bs.

_, ,, 51. .”-
AR
A
% gl
a
17
35 Slotin support
Ref. Mg 268) Lo ba
imr.'ard raar} Teorgque to
34 ) 19-23 1, Iba,
23
Mount bushings with
flange on insids of
brackels {3 places}.
25
,f 53
5 82
.r""\-
23 / - /"f
LEDAN
¢ 14—
Mount undar -
angine frame. ™ =——__ Position in slota of rame
I3 be sura hub of Ref. Mo, )
28 |s tight against this NOTE: Use standard hardware
surace, torque spec. chart unless
otherwisa notad,

6
TP-1158-02



Mig. Nos. 1691774, 1691775, 1691776, 1691779

Handle & Control Groug

Simplicily

Ref. Part
Ho. No, Oly. Dascription
1 1816522 L5 NUT, Hex, 1/3-20
b 1915554 =] LOCKWASHER, 1/4
a 1921318 4 WASHER, Fiat, 9/22
4 8021050 1 KNOBE
5 1668523 1 SHIFT ROD ASSY.
& 1921159 1 CAPSCREW, Hex Hd., 1/4-20 x 2-14
r 1668524 a BLOCE, Pivat
a 1925003 G SCREW, Taptita, 1/4-20 % 1/2
L] 1657588 4 BUSHING, Plastic
10 1857800 1 DASH, Handle
11 1935450 3 CAPSCREW, YWasher Hd., 1/4-20 x 3/4
12 1820357 4 HUT, Nylon Logk, 1/4-20
i3 1217372 ¥ WUT, Hex, 5M16-18
14 1817356 5 LOCHKWASHER, 518
i5 18918381 1 WASHER, Plain, 8118 x 1
16 1822127 1 CAPSCREVY, Hex Hd,, BM1E-18 x 1-3/4
17 183061 5 CAPSCREW, Whizlock, S/f6-18 x 34
18 1701208 i HAMDLE ASSY,
18 1666256 1 ROD, Shift-Upper
20 1666255 1 ROD, Shift-Lowar
21 1918447 3 PiMN Cotter
22 1931317 2 BOLTY, Carriage, 1/4-20 x 2/4
23 216168 3 PN, Rall, 1/8 x 344
24 1668186 1 WORM, Chuta
25 1931332 1 BOLT, Carriage, 5/16-18 % 34
26 1611871 1 SUPPORT. Worm
a7 1919228 a WASHER, Flat, 11/32
28 16681688 a GEAR, Unlversal
29 1930594 2 CAPSCREW, Hex Hd., 1/4-20 x 34
30 1704170 1 HANDLE, Cluteh, LH.
31 1611810 1 SUPPORT, Universal Gear
a2 1658187 1 ROD, Chute Worm
343 1668150 1 ROD, Chute Control

See pages 5 & 9 for Ref. Nos, 34 thru 65,

TP-1158-02



Simplicity Handle & Controf Group

Apnly adhesive to
SAcUra grips.

Shitt rod assy. (Ref.
Me, 5] must pivot freely
on pivat block (Ref. Mo, ¥}

2o

Oy, 2 usad on right-
hand bragkat(qly. 1

used on lgwer hnle of
left-hand bragkel. Use
high strength liguld
thread locking compound.
Torgue to 19-23 ft. [bs.

Torque to
19-24 ft_ |bs.

) 1%
Slot in support 1
35 {Ref. No. PB) to be
toward rear,
& i
23
Mounl bushings with
flange o inslde of 24
% brackets 3 placaes). @/

Mounl under

englne frame. ™ === __ i) Foaition in slols of framo
to be sure huk of Raef. Ma.
28 is tight apainst this NOTE: Use slandard hardware
surface. torque spae, chart unlass
3 otherwize noted.

TP-1158-02



Mig. Nos. 1621774, 1681775, 1691776, 1691779

Handle & Conlrof Group SJmpIﬂny
Aef. Part :
N, No. Gfy. Description
34 1668190 1 KMNOB, Splnner
25 1860093 1 PALNUT
36 1703043 1 FIVQT ROD ASEY,
37 1668185 5 BUSHING, Plastic
35 18243681 1 WASHER
39 1668050 1 BRACKET, Shift Cantrol
40 1702004 1 ADD, Cluteh-Lower, Auger
4| 1666526 1 ROD, Cluleh-Lowear, Traction
q2 1668527 1 SPRING
43 1916621 2 NUT, Hex, #10-24, R.H.
44 108775 2 TURNBLUCKLE
45 028704 2 NUT, Hew, #10-24, LH/
45 1671041 2 GRIF, Handle Bar
47 1704255 2 CLUTCH LEVER ASSY.
48 1668121 -3 ROD, Clutch-Upper
45 1612432 4 SCREW, Taptite, #12-24 x 1
&0 Q4972 1 HANDLE, Clhtch H.H.
51 16GRE08 2 GRIP, Cluteh
52 1918452 2 PiN, Cotter, 1/8x 1
53 1701995 1 SPRING, Extension
54 1704807 1 SUIDE, Contral
55 1677453 i ROD, Control
56 19287a2 2 SCHEW, Taptite, #10-32 x 1.00
57 1677454 1 LATCH, Control
58 1678578 1 SPACER, Spacial
59 1921221 1 CAPSCREW, Hex Hd., SHE-18 » 1-1/2
€0 1702552 1 SPACER
E1 18923362 1 MHUT, Hex Lock, 5/16-18
&2 1701342 1 SPRING
.63 1702485 1 ROD, Upper Clutch, Auger
64 1702663 1 RO, Clutch
657 1702862 1 LEVER, Clutch
See pages 6 & 7 for Ref, Mos.1 thru 33,
9

TP-1158-02



Simplicity

Handle & Control Group

Shift rod assy. {Ref.

i M. 5} must pivot freely

Wole £: Linkage adjustment for traction and aurger on pivat block {Aef. No. 7}
diriver wath Power Boost: With the drive levars angaged

tha boltom end of lower rods (Fef. Nos, 406 & 41}

should be flush with bottom of springs (Ref, Nos_ 42 &
53]

A5G

Apply adhesive &
SECUIE qrips.

Slot [n support
{Rel. Mo, 28] to be
teward ress.

Mount bushings wilh
flange on inslde of
brackels (3 pla:es‘;\ é«"“

a2

. tﬁ ;%9 28 14— P L SeeNoe1. |71

A, 132
Mount under = 3—& ; 40
engine framehq_g_ Pasltion in slots of frame HNOTE: Use standard hardware

I b sure hub of Ref. Mo,
28 is tight against 1his
surface. 10

tarqua spec. chart unless
clferw|ss noted.

TP-1158-02



Mig. Nos. 1691898, 1631899, 1691847, 1681948

- I [ ]
Handls & Control Group srmphnlly
Ret. Part
Ma. Na. Oty. Dascriplion
1 1916622 L HUT, Hax, i/4-20
2 1916964 5 LOCKWASHER, 1/4
3 1921319 4 WASHER, Flat, 5132
4 4021050 1 KNOB
& 16685623 1 SHIFT ROD ASSY.
3] 1921159 1 CAPSCREW. Hex Hd., 1/4-20 x 2-1/4
¥ 1668524 2 BLOCK, Pivat
B 1925003 & SCREW, Taptite, 1/4-20x 1/2
g 1667588 4 BUSHING, Plastic
10 1857800 1 DASH, Handle
11 18254580 4 CAPSCREW, Washer Ho., 1/4-20 x 53/4
12 1920357 4 MLT, Nylon Lock, 1/4-20
13 1917372 7 MUT, Hex, 5/16-18
14 1917356 g LOCKWASHER, 5/16
14 1919381 1 WASHER, Plain, 5116 x 1
16 1822127 1 CAPSCREW, Hex Hd., 5/16-18 x 1-3/4
17 19305591 +] CAPBCREW, Whizlock, 5M6-18 % /4
18 1705825 1 HAMDLE ASSY.
19 1666255 1 ROD, Shift-Upper
20 1666255 1 ROD, Shift-Lowar
21 1918447 a PIM Cotter
22 97 2 BOLT, Carriage, 1/4-20 x 374
23 215168 3 PIM, Roll, 1/8 x 3f4
24 1668186 1 WORM, Chute
25 1931323 1 BOLT, Carriage, 5/16-18 x /4
26 1671811 1 SUPPORT, Worm
av 1918326 2 WASHER, Flat, 11732
25 1668188 2 GEAR, Universal
28 18304694 a CAPSCREW, Hex Hd., 1/4-20 x 3/4
30 16812167 1 HANDLE, Clutch, LH.
H 1611910 1 SUPPORT, Universal Gear
22 1GGE187 1 ROD, Chute Worm
23 1661589 1 ROD, Chite Sontral

See pages 12 & 13 for Ref. Nos. 34 thu 65.

11
TR-1158-02



sfmplfﬂﬂy Handle & Conlrof Group

Shift rod assy. {Fef.

. , MNu. 5} must pivot freely
Maote 1: Linkage adjustment for traction and auger on pivat block {Ref. Mo. 7)

drive with Powar Bocst: Writh the drive levers engaged
the bottom end of lewer rods (Ref. Nos_ a0 & 41}
should ke flush with bottom of springs (Ref. Nos. 42 &
a3

Apply adhesiva ta
secure grips.

LY

3 : Tomer
9/ 3 - Ibs.
Slatin syppoct
(Ref. No. 26) to be 23
toward rear, \ 24
Maunt bushlngs with @/ 25
fiange ¢n Inside of g
brackets (3 placesj\é’ﬁ
33
23
S
2

Soe Mote 1.

40

!

Mournit under == 3

engine ﬁﬂme’“\‘l_g*z Pasition in slats of frame MOTE: Use standard hardware
to be sure hub of Ref. No. torque spec. chan unless
28 1s tighl against this ctheraize nated.
surfece, 12

TP-1158-02



Mig. Nos. 1691898, 1691899, 1691947, 1691948

Handfe & Controf Group

Simplicify

Raf. Fart

Ho. Mo, Gy, Description
34 16868190 1 KNOE, Sginnar

35 1960093 1 PaLNUT

36 1703043 1 PIVOT ROD ASSY.

37 1668185 L BUSHING, Plastic

35 1924361 1 WASHER

a8 1668050 1 BRACKET, Stift Cantrol

40 1702004 1 RODO, Clutch-Lower, Auger

e | 16E8525 1 ROD, Chutch-Lewer, Traclion
42 1707452 1 SPRING

43 1916621 2 MUT, Hex, #10-23, A.H.

44 108775 2 TURNBLICKLE

415 928704 b} MNUT, Hex, #10-24, L.H.

45 167104 2 GRIP, Handle Bar

47 1704255 2 CLUTCH LEVER ASSY,

48 1668121 2 RO, Clutch-Llpper

49 1612432 4 SCREW, Tapfite, #12-24 x4
50 1612165 1 HAMDLE, Clutch R.H.

3| 16684608 2 GRIP, Clutch

52 1818452 2 FIN, Cottar, 1/8 x 1

53 1701996 1 SPRING, Extension

54 17058049 1 GUIDE, Contral

55 1577453 1 ROD, Control

56 1828732 2 SCREW, Taptite, #10-32 x 1.00
&7 1705858 1 LATCH, Cantrol

58 1678579 1 SPACER, Sperial

84 jaz1221 1 CAPSCREW, Hex Hd., 5116-18x1-172
G 1702552 1 SFACER

61 1823362 1 MUT, Hex Lock, 5M16-18

&2 1701342 1 SPRING

&3 1702485 1 ROD, Upper Cluteh, Auger
&4 1702683 1 ROD, Clutch

85 1702662 i LEVER, Clutch

66 1931277 & NUT, Hex Flange whizlock, 5/16-18
G7 16924940 1 WASHER, 13/32

See pages 10 & 11 for Ref. Nos. 1 thru 33,

13

TP-1158-0)2



SFMFﬁEin Traction Drive Groug

1 HRetainer (Ref. No. 7] 10
i ke on ingide of frame.

Tighten when all parts are
tight against shouldar of
10 hub {Ref. Ma. 17).

A-E1BFS

Apply Loctite 1o
scraws {Aef, Mo, 12).
Torque to 55-50

in. Ibs. {2 placas).

Retaincr (Hef.
Mo, 7) to be an
outside of frame.

Coat with lightwetg i
maghing ol

Retainar {Raf. Mo, 71 to
be on oulside of [rarma.

Apply Loclita. Lat
cure B hrs. and check.
Torgue to 20 fi. |bs.

Retainer {Rof. No. 7) o
ke an outside of frama.

Ramaovea all play out of
axle by moving axle to
o, move oo 9
. : 18 {Ref. No. 20} into top
right 10 lake all play

out of pivat arem assy. /'ﬁd i &3

herle of pivot arm assy. |
/* '
[Ref, Mo, 25) and - : Tarqua | Lazlf-inh:z-hiﬁlzz I‘.:-nﬁf":::i
tightan. Before making f{."r 39 10—?4 & ?b i ¢
this adjusiment be sure qg/ - (DS e ! Targue to

tie bar support {Ref. 18-21 11, Iha,

Mo, 45, Frame Group)
is inslallod Between
frame sides.

Bellcrank {(Ral, ko, 42)

mgst pivot Troely. With hub {Ref. No, 24)

away from plvot arm aasy.
(Ref. No. 25), tightan sa
that all play is taken out
of drive dl5¢.{ Ref, No.
35) but is stlil Trea to
rolata,

26

£ ,:
| ! Hogk one and ol
! H spr_l'ng in haole in
L i Ref. Mg, 39, hook
| athar and through
j uppar loft hand
\comer slot in
I ' frame,
LI 4
ﬁ\ - Fack grogve in 3l
Ref. Mo, 32 with
qreass,
MOTE: Use standard hardware
lorque spec, chart unless
otherwise noted.
14

TP-1158-02



All Models

Simplicily

Traction Drive Group
Ref, Part
Ho, MNa. City. Dazcription
1 1821959 1 CAPSCREW, Hex Ho., 1/4-20 x 5/8
2 1216964 1 LOCKWASHER, 1/4
3 1612160 1 JAGKSHAFT
4 1706897 4 BEARING
& 1917372 10 NUIT, Hex, 5/16-18
a 1917356 10 LOCKWASHER, 516
7 1667341 4 RETAINER, Bearing
a 1825205 1 CAPSCREW, Hex Hd., 5f16-18 x 5/8
9 1667331 1 SPROCKET, 10 Tooth
10 1867501 1 SPACER
11 1667340 1 SHAFT, Hex
12 1980348 2 SETSCREW, Socket Hd., 1/4-20 x 5/8
13 1667338 1 SET COLLAR
14 1919438 2 MUT, Hex, Lock, 5f16-18
15 1666207 1 FIN, Shide
16 1678955 2 COLLAR, Thrust
17 1665985 1 HUB, Friction Disc
18 16655975 1 DISC, Friction
19 1921332 3 CAPSCREW, Hex Hd |, 5f16-18 2 2/4
20 157207 1 SPRING (1691774, 1681775, 1681776, 1601779
1707002 1 SPRING (1651898, 1691899, 1691847, 1691948)
21 1666855 1 ELISHING
22 1668255 ] SPRING
23 18928721 1 SETSCREW, Sq. Hd., bf16-18x 1/2
24 1672505 1 FULLEY, Traction
25 1670849 1 AHRM ASSY., Pivet w/Bushings
{lncl. Red. Wos. 21,26 & 37)
25 1666425 2 BUSHING
27 1960353 1 WASHER, Flat, 1/4
25 216850 1 MUT, Hex, 3f8-15
29 1924855 4 TAPTITE, 511618 x 142
30 1662258 1 ARM ASSY., Bhift w/Bushings (includes Ref. Mo. 31}
31 1669255 1 BLISHING, Ball
32 1666114 1 BUSHING, Spacer
33 D16965 1 LOCKWASHER, 3/8
34 192370 1 CAPSCREW, Hex Hd,, 3/8-16x 2
35 1666230 1 DHSC, Brive
a5 16565379 1 WASHER
i 1666521 1 BEARING
a8 1666105 1 ROD, Pivot
39 18312 2 KEY., Woodruff, 3416 x 5/8
10 1918451 2 PIM, Cotter, 1/8 % 3f4
41 1924940 1 WASHER, Flat, 13/32
q2 1700473 i BELLCRANIK
43 1666106 1 BUSHING, Pivot
44 1922137 1 CAPSCREW, Hex Hd., 5/16-18 x 1-3f4
& 8021010 1 SET COLLAR
45 1028721 i SETECREW, 5q. Hd., Bf16-1a x 1/2
v 1612084 1 AXLE
45 1930570 1 CAPSCREW, Hex Hd., SHM&-18 % 1-1/2
49 1612086 1 GEAR ASEY,
50 1656580 1 CHAIN, DOrive
51 1667326 1 GEAR & BEARING ASSY., 10 Tooth (1691774,
: 1691775, 1691776, 1691779)
1678775 1 GEAR & BEARING ASSY., 10 Tooth (1691898,
1691898, 1691947, 1691548)
52 1821333 3 CAPSCREW, Hex Hd., 5/16-18x 1
53 1667330 1 SPROCKET, 36 Tooth
LT 1918326 1 WASHER, Flat, 11/532

15

TP-1155-02



SFmpleﬂy _ Auger Housing & Chute Group

éx} 3
7 Seal must cover

4 gaps &t hinge pivat.

Kf%\n

20

31-‘-.__ Washer {Ref. No. 31)
s used balwean chuta 4)

and deflacior

A-1503

Mount cabla brasket
{Ref. N, 5} using
[eft hand shift contrel

Clip mounts with brackel hardware.

muffler bracket
CApSGrew.

35
1
36 3

When Installing cable

{Raf. Mo. 4] makea sura 10

il does nol coma [nto E

contacl with mulfler.

12

Coat top & bottom
of chute ring with
grease.
Scrapar blade
la ba an inside
of housing.

NOTE: Use slandand hardware
torqua spec. chart unjass
ctharrlsa noted,
16

TP-1158-02



Al Madefs

Auger Housging & Chite Group

Simplicily

Bef Part
Ho. No. Oty Description
1 1708008 1 CLAMP
a 1921318 a WASBHER, Flat
3 1611545 1 ROD, Spring
4 1706200 1 CABLE ASSY, {Inch. Retf. Nos. 1, &, 7,
40-42, 44, 45 and 47-48)
b 1705920 1 BRACKET, Cable
8 1922014 1 NUT, 516-18, Cakle Assy.
7 1612147 1 FITTING, Cable Assy.
g8 1612184 1 HOLISING ASSY., Auger, 24" Models
16121856 1 HOLSIMNG ASSY., Auger, 28° Models
1812185 1 HOUSING ASSY., Auger, 32" Modsls
L 173r2 4 MUT, 5/16-18 (Al models excepl 1691774
10 1917366 7 LOCKWASHER, 516 [Qly. 3 on 1681774)
11 1665171 Z CUTTER, Drift {Al models except 1651774}
{Awvaitable under P/N 1585182, see page 22.)
12 19271332 4 CAPSCREW, Hex Hd., 5/16-18 % 3/4 [All models excopt
1681774)
13 183123z 5 BOLT, Carriage, 5/16-18 x 5/ {Tty. ¥ on 32" models)
14 1612174 1 BLADE, Scraper, 24" Models
16512061 1 BLADE, Scraper, 28" Models
1612173 1 BLADE, Scraper, 32" Models
15 1835048 L LOCKNUT, Flange, 5/16-18 [Qty. 7 on 32° models)
i6 1923325 & CAPSCREW, Hex Flange Whizloek, 5f16-18 x 7/3
i7 1823362 G NUT, Hex, Canter Lock, S5A6-15
ia 1916940 4 MUT, Hex, 3/8-15
19 1916565 4 LOCKWASHER, 3/8
20 18189326 1 WASHER, Flat, 11/32
21 177434 2 SKID
22 1665980 2 BEARING, Auger
23 1931348 4 BOLT, Carriage, 3/5-16 x 3/4
24 930659 3 MUT, Retainer, 5/16-18
25 108202 1 BEARIMG, Ball
25 1665952 1 RETAINER, Bearing
27 1925205 3 CAPSCREW, Hex Hd., 541618 x 17/64
28 1GG7865 ] SPRING
.z 1666512 3 HOLD DOWHN, Chute
30 196000 3 SCREW, Plastite #10
1| 9eE0210 1 WASHER, Nylon
3z 1831333 1 BOLT, Carriage, 5A5-15 1 34
33 23312E 1 WINGNUT, 5f18-18
34 1706085 2 SEAL, Hinge
35 1612455 1 GUARD, Chirte
38 19601 26 4 PUSH NUT
37 1668838 2 BEARING, Cap
38 1702219 3 SFACER
as 1612148 1 “Q° AING, Catle Assy,
40 922TF4T 2 TIE, Seff-Locking, Cable Azsy.
F B 15719839 1 BOOT, Water
432 1677985 1 - SCREW, Fan Hd., #8-32 % 11156
43 1612440 1 CHUTE ASSY.
44 $16906 1 LOCKWASHER, Int. Toath
45 1612146 i HAMNDLE, Cable
46 1611938 1 SPRING
47 1924940 4 WASHER, Flat, 13/32

17
TP-1158-D2



s,.ﬂlpﬁﬂify Auger Drive Group

o Arri0ad
Apply grease until it appears

at ends of auger azsy, {2 places).

Auger Assy, stamped "L

Auger Assy. stamped "R",

Marked side on warm gear must
contact against left thrust washar
1o assure propar gear mesh.

22

-

Tarqua ta -
w34t bs, 10

e Impeller to ba positicred
afnainst bearing bafara
16 tightening satscrew.

End of hub to ba flush with

end of rolled down shaft

(R=f. Ma. 22). NOTE: Usa standard hardwars
terque spec. chart unless
otherwizo noled.

18
TP-1158-02

e — —— ——



All Models

3§ - -
Auger Drive Group 5!*mpln=lfy
Ref. FPart
Ho. Ha. Gity. Descriptioh
1 1612130 1 AUGER ASSY., LH., 247
1612132 1 AUGER ASSY., LH., 28"
1612134 i AUGER ASSY,, LH., 32"
2 161213 1 AUGER ASSY., ALH., 24"
1612133 i AUGER ASSY., R.H., 28"
1612135 i ALIGER ASSY. R.H., 32
3 1612117 1 SHAFT, Auger
4 18118 a BEAL
5 166880971 1 PLUG, Pipe, Tapered, 1/8
51 1182315 2 WASHEHR, Thrust
Fi 1612142 1 GEAR, Rolled Worm
g 16812141 1 GEAR, Warm
9 1668344 2 FIN, Shear
10 1918447 2 PIN, Colier, 3732 x 3/4
11 1923358 G LOCKNUT, Hex, 1/4-20
12 1612137 1 CASE, Gear, A.H.
12 1612124 1 GASKET
14 17064400 i SETSCREW, Sq. Hd,, 3/8-18x1/2
i5 1612093 1 SEAL, O
16 16512187 1 IMPELLER ASSY,
17 1678292 1 PULLEY, Auger Input
1€ 1828721 2 SETSCREW( Sq. Hd,, 5f16-18 x 1/2
19 1612148 2 BUSHING, Flange
20 1612127 1 COLLAR, Thrust
21 826058 1 PIN, Drivelok, 3116 x 1-t/2
22 218312 3 KEY, Woodruff, 3716 x 5/8
23 1612129 1 SHAFT, Wom
24 1960114 1 VYWASHER
25 1612136 1 CASE, Gear{ L.H.)
25 1960346 g CAFPSCHREW, Hex Hd., 1/4-20 x 7/8
27 163111 1 WASHER, Thrust
28 16512111 1 TUEBE
28 302445 1 KEY, Waodruff, 1/4 x 3/4
an 221133 2 GREASE FITTING

NOTE: Use only Simplicity Gold Weather Special Worm Gear Oil In Worm Gear Housing.

1- 80z, Bottle, PN 1704635
Casge of 12 - B Oz. Botlles, Part #1B854306

19
TP-1158-02



sfmp’iﬂﬂy Tire & Wheel Group

A-mmiops

Cplional Headlight Kit for Tecumseh Engines

A-1508

RECOIL. STARTER

MOTE: Lsa standard hardware
Ierque spec, chart unless
otherwlsa nojed.

20

TP-1158-02



Afl Madels

4 r 3 |
Tire & Whesl Group Simplicily

Redt. Part
Mo, Ho. Oty Dagcription

b 153038 TUBE {Service Only) 4.80/4 00-5

ba 1612000 z TIRE, {Snow Hog)

3 172353 2 VALVE STEM & CAP

4 167TOS7 2 WHEEL ASSY.

a 1666562 2 PIN, Klik

5 1611997 2 WHEEL & TIRE ASSY.

Mfg. No. 1691827, 1685459

Opfional Headlight Kit for Tecumseh Engines

{nel. Ref. Mos, 2,3 & 4)

Ret. Part
No. No. Qty. Cesctiption
i 1704644 1 LIGHT, Add-Cn
2 1704647 1 CONNECTOR, A-C Lighting
3 * 1704652 3 SCREW, Seli-Tapping
(704653 3 SCREW, Seli-Tapping
4 1704645 1 ALTERNATOR
& * 1704648 1 SPACER
g 1704649 1 TUBE, Centering
¥ * 1704642 1 SHAFT, Alternatar
= 1704541 1 SHAFT, Alternator
8 830222 1 CLIP
L) 925094 2 TIE, Plastic
*5 HP Modals
*3, 10 HP Mcodels
2]

TP-1168-02



Headlight Group

Simplicity

A-TE0T

172" [rom
back edgea

To
AH"'"“Engine
(Grd)
Drift Cutter Kit
A-TE0a
s

HOTE: Use standard hardware
lorque spec. chart unless
vlherwise notad.
22

TP-1158-02



All &8 & 10 HP Models

- [ J -
Headlight Group Simplicity
Rad, Fart
No. to. Gty. Descripticn
T 1701935 1 LIGHT ASSY. (Incl. Ref. Nos. 12 thru 15) (1631775,
1691776, 1681779)
1704175 1 LIGHT ASSY. (Inch Ref. Nos. 12thru 15) { 1691888,
1641899, 1651947, 1651045)
2 1684792 2 SPACER
3 1688830 1 PAD, Rubbar
4 1918564 2 LOCKWASHER, 1/4
5 1918622 2 HUT, Hex, 1/4-20
& 1921333 2 CAPSCREW, Hex Hd., 5/16-18 x j
¥ 1818381 4 WASHER, Plain, 5116 x 1 0O.0.
8 1668738 1 COVER ASSY., Headlight
a 16568762 1 WIRE, Light to Groond
10 1668728 1 SUPPORT, Light
11 1817451 2 SCHEW, Rd. Hd., 1/4-20 21
12 1704179 T SQCKET, Reflector (1681775, 1691775, 1691779)
1704177 1 SOCKET, Reflector { 1691898, 1651888, 1691847,
169148)
13 i BULR, #1141 {abtain locally)
14 1654662 2 GASKET
15 1668721 1 LENS, Amber
16 1923300 2 LOCKWASHER, Imternal Tooth, 5416

Mig. No. 1685189

Dift Gutter Kit (Standard on 8 & 10 HP Models}

Ref. Part
Mo, MNo. oty Description
1 1921332 4 CAPSCREW, Hex Hd., 5/16-18 x 3/4
2 1668171 2 CUTTER, Drift
2 1917356 4 LOCKWASHER, 516
4 1917372 4 NUT. Hex, 51518

23

TP-1158-02



SI-HIFIE Eﬂ y Decal Group

24

TP-1158-02



Al Modefs

Decal Group SFmFIfEin

Red. Part
He. No. Qty. Description
1 1704260 1 DECA! | Housing, 5505
1704281 1 DECAL, Housing, 8705
1704262 1 DECAL ; Housing, 10805
2 1704264 1 DECAL, Anger, Simplicity Logo {S60S)
1704381 ! BECAL, Auper, Simplicity Logo (8705
1743582 1 DECAL, Auger, Simplicity Logo {10803}
1708784 1 QDECAL, Auger, Sno-Away 870
1708787 1 RDECAL, Auger, Sno-Away 1080
3 1677488 1 DECAL, Danger, Blower
4 1702061 1 DECAL, Touch Up Faint
& 1g12012 i DECAL, Cable Lock (1681774, 1691775, 1691775,
1691779)
G 1701591 1 DECAL, Dash (1691774, 1691775, 1691776, 1691779}
1705805 1 DECAL, Dash (1691898, 1691899, 1691947, 1691948)
7 1704232 1 CECAL, Shift Patiern, L.H.
a 1704231 1 DECAL, Shift Patlern, B.H.
2] 1677485 1 DECAL, Danger, Auger
10 1 L.D. Tag (Not Serviced}
11 1 DECAL, OPEI (Nut Serviced)

SAFETY DECALS

A\ DANGER A\ DANGER

Avoid injury from

Avoid injury from rotating blower:
rotating auger: Shut off engine
K.eep hands, feet, befora unclogging
and clothing away. discharge chute.
Raf, N 9 Ref. No. 3
25

TP-1153.02



simplﬁ".'ﬂy "Protector®” Snow Cab Group

A 205

Right Hand Side
Panel Assembly

MOTE: Use standard hardware
torque spec. chart unlazs
atherwlse neted.

26

TP-1158-02



Mig. No. 168906871

"FProtecior®” Snow Cab Group

Simplicily

Ref. Part
Ne. Mo. CHy. Descripiion

1 1662857 1 COVER, Top

2 1665856 1 PAMEL, Front

3 1917377 3 WASHER, Flat, 1/4

4 1660127 1 DECAL, Cleaning Instructions

5 1668880 i SHROUD, Lower

5 1668080 1 GUIDE, Rape

7 1823241 4 CAPSCREW, Hex Hd., 1/4-20 x 3f3

B 1824423 2 LOCKMUT, Nylon, 5/18-18

] 1668851 2 SLIPPOAT, Side
10 1668852 ] SLIPPCAT, Front
11 1669150 2 ROD, Skid
12 1611730 2 CHANNEL, Side
12 1668584 2 PAMNEL, Side
14 1611731 1 SUPPORT ASSY., LH.

1611732 1 SUPPORT ASSY., R. H. {nct shown)

15 1922127 2 CAFPSCREW, Hex Hd., 5/16-18 x 1-3/4
16 1920397 37 LOCKMUT, Mylon, 1/4-20
17 1835945 33 SCREW, Phil, Truss Hd., 1/4-20 x 3/4

TP-1158-02



Eimplfnify 12 Volt Starter

AI0F

Enging Stop Terminal Block

Ltse axisting

hardware.
Tla harnass,

ground cable
and starter
2

cRble ingether.
Light
Swilth

9 Moun! o insida
of baltery box.

Torgue lo
10 35-45in. Ibs.
{2 locations). 13

Mount selenaid
at thesa 2

Maunt ground wire snd localions.

negative battery cabla
to engine shirouod using
existing hardwarz.

Bount to underside
of auger housing.

NOTE: Use slandard harchware
torque spec. chart unless
mherwise noled,

28

TP-1158-02



Mig. No. 1691724

12 Voit Starter sﬂllpllﬂlfy’
Ref. Fart
No. Nea. by, Description
1 1 SWITCH {not serviced separately,arder Ref. No, 5
2 918306 1 LOCKWASHER, Int. Tooth, 5/8 (Zine Pitd.)
3 128234 1 NUT, Special
4 122203 1 KEY, Set of Two
5 178280 1 SWITCH, Key {Incl. Ref. Nos. 1, 2,3 & 4}
5 16EB7TY 1 KNOB
7 1668756 1 COVER
8 1668705 1 HOLDDIOWN ASSY., Battery
9 930650 1 NUT, Cage, Tinnerman, 5H5-16
10 1GGE320 2 J-HOOK
11 917356 2 LOCEWASHER, 516 (Zinc Pitd.)
12 820263 2 NUT, Hex, Full, 5116-24 {Zinc Pitd.}
13 1668731 1 SUPPQORT ASSY., Battery
14 22331 ;] CAPSCHEW, Hex, 1/4-20 x 5/4 {Zinc Pltd.)
15 216964 g LOCKWASHER, 1/4 {Zinc Pltd }
15 4 SCREW {not serviced)
7 1 MOTOR, Starter {not serviced)
18 122023 1 COVER, Tenmina|
18 16586819 1 WIRE, Sclendid to Starfer, 25°
20 1685290 1 SOLENOID
] | g18622 8 HUT, Hex, Full, 1/4-20 (Zinc Pltd )
22 1855522 1 WIRE, Battery tn Sclenoid, 15"
23 920425 1 LOCKWASHER, Ext. Tooth 516 {Zinc Pld.)
24 1685215 1 BATTERY, {Not included with kit}
25 ) IEAC T q WASHER, Flat, 1/4
28 1701522 1 CABLE, Battery to Ground, 38"
25 1612065 1 HARMESS, Wirlng
25 932747 1 TIE, Wrap
29 1668805 1 DECAL, Key Switch
30 1668743 1 ERACKET, Key Switch
a1 1671022 1 PLATE. Reinforcement
32 19213189 2 WASHER, 1/4

*For service of this part, contact your Tecumseh distributar,

28

TP-1158-02












TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE +20%
SIZE SAE GRADE #2 SAE GRADE #5 SAE GRADE #2
In/Lbs. In./Lbs. In.fLbs.
. bs. Nm. Ft./Lbs. Nm. Ft./Lbs. Nm.
B-32 19 2.1 30 a4 41 46
8-36 20 23 31 3.5 43 4.9
10-24 27 3.1 43 4.5 60 5.8
10-32 31 3.5 45 5.6 a8 7.7
1/4-20 B85 7.6 a8 10.0 32 6.3
1/4-28 76 3.6 10 13.6 14 19,
5/1B6-18 11 15. 17 23.1 25 34,
5/16-24 12 16.3 19 25.8 25 34.
3/8-16 20 27.2 30 40.8 45 81.2
3/8-24 23 31.3 a5 47.6 80 &g,
7/16-14 30 40.8 50 68, 70 95,2
7/16-20 35 47.6 55 74.8 80 108.8
1/2-13 80 GB. 75 102. 110 149.6
1/2-20 85 74.8 an i22.4 120 163.2
aMe-12 65 88.4 110 149.6 150 204,
9/16-18 75 102, 120 163.2 170 231.2
5/8-11 oo 122.4 150 204, 220 2902
5/8-18 100 136. 180 2448 240 3264
3M4-10 160 217.6 260 asie 386 825,
3/4-16 180 244.8 300 408, 420 571.2
7/8-G 140 180.4 400 544, 600 216,
7i6-14 155 210.8 440 598.4 650 2a7.6
i-8 220 2092 580 788.8 900 1,224,
1-12 240 326.4 640 870.4 1,000 1,360,
NOTE: BOLT HEAD MARKING

5.A.E. GRADE:
1. These tarqus values are to be used for all hardware
excluding: lacknuts, =elftapping screws, thread
farming screws, sheet metal screws and socket head
selscrows.

2, Recommendsd seating torque values for locknuts: 5
a. For prevailing tarque locknuis - use 65% of grade 5
torques.
b For flange whizlock nuts {and screws) - use 135% B
of grade 5 torgues.
3. Unlass otherwise noted on assembly drawings all
torque values must meet this specification.

B Q0




SIMPLICITY MANUFACTURING, INC.
500 N. Spring St., P.O. Box 997
Port Washington, WI USA 53074-09397

TP-1158-G2
FRIMTED IN U.5.A.
15993 233






